HP1351

Parts Breakdown

JTLEuCLLL

/7

%N\

= SN

[}
4V}
[}

7

[se]
e
7S

2/13

Page 1 of 2



V/7711

Products with multiple versions are listed in subsiding order with the newest version on top not indented

Fig #

41

42
43
44
46

48

/ |

A& A A A

Part ID
763192-3
192692-0
417822-5
153503-4
265495-6
265099-4
418239-5
324223-9
233330-6
211241-5
962153-2
257246-1
226586-8
226554-1
961052-5
153299-7
216001-0
256251-5
345228-6
417819-4
418238-7
317553-5
265098-6
210029-0
267240-5
619122-1
681662-9
210030-5
417821-7
265097-8
529085-2
183587-8
850401-0
418237-9
265099-4
643552-4
643562-1
CB75
194971-2
191956-9
650554-3
650520-0
265099-4
687063-9
819063-3
682569-2
664064-4
664881-2
660214-9
257173-2
257245-3
183597-5

Parts Breakdown

Part Name

KEYLESS DRILL CHUCK, HP1501K
KEYLESS DRILL CHUCK , HP1501K
GRIP BASE, HP1351

GRIP 36 CPL., HP2050F

HEX. BOLT M8X110, HP1351
P.H. SCREW M4X14, 9557NB
GEAR HOUSING, HP1351
SPINDLE, HP1351
COMPRESSION SPRING 16, HP1351
BALL BEARING 6202DDW, BPB180
RETAINING RING R-35,HP2030
RING 19, HP1351

HELICAL GEAR 37, MT811
HELICAL GEAR 39,HP1351
RETAINING RING S-12, LS1016L
CAM COMPLETE, HP1351
STEEL BALL 3.5, LXDTO08

PIN 4, HP2050F

CHANGE PLATE, HP1351
CHANGE LEVER, HP1351
LEVER CASE, HP1351

INNER HOUSING, HP1351

P.H. SCREW M4X12, HP1351
BALL BEARING 608ZZ, 5007NK
FLAT WASHER 8, HP1351
ARMATURE 115V, HP1351
INSULATION WASHER, HP1351
BALL BEARING 627ZZ, MT811K
BAFFLE PLATE, HP1351

P.H. SCREW M3X40, HP1351
FIELD ASS'Y 115V, HP1351
MOTOR HOUSING, HP1351
NAME PLATE, HP1351

HANDLE COVER, HP1351

P.H. SCREW M4X14, 9557NB
BRUSH HOLDER, BO5012K
BRUSH HOLDER 5X8, HP1351
CARBON BRUSH SET, 194971-2
CARBON BRUSH SET, 194971-2
CARBON BRUSH 75, JR3000V

N/A

SWITCH ,MT811

P.H. SCREW M4X14, 9557NB
STRAIN RELIEF, 4323K

MAKITA LABEL, DA3010F
CORD GUARD, BO4556

CORD (2X18X8 SJ), BO4556

CORD

CORD

RING 12, 5740NB

RING 12, HP1351

PLASTIC CARRYING CASE, HP1351

Page 2 of 2

Quantity
1

R GRS UL U QI G N 00 [ QU G

N DA aaN AW

—_

- aaN

HP1351

2/13



